UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-WAVEAPG2
ISED ID 6545A-WAVEAPG2
Equipment Under Test Wave-AP-Gen2

Test Report Serial Number | TR9928 01

Date of Tests 19 February; 1 April 2025
Report Issue Date 15 April 2025

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-3

NOTE: The first channel contains the equipment setting table(s), if subsequent channels do not
have an equipment setting table(s) then the equipment setting table(s) is the same as the first
channel.

1.1 HE Mode

1.1.1 Internal Antenna

Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5740.000 24.0 20.000000 | PASS
RF output power 5740.000 24.0 20.000000 | PASS
Power Spectral Density 5740.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5740.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5740.000 24.0 20.000000 | PASS
Tx Spurious Emission 5740.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5790.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5790.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5790.000 24.0 20.000000 | PASS
Tx Spurious Emission 5790.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5835.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5835.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5835.000 24.0 20.000000 | PASS
Tx Spurious Emission 5835.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5750.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5750.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5750.000 24.0 40.000000 | PASS
Tx Spurious Emission 5750.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5790.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5790.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5790.000 24.0 40.000000 | PASS
Tx Spurious Emission 5790.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5825.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 24.0 40.000000 | PASS
Tx Spurious Emission 5825.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5770.000 24.0 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5770.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5770.000 24.0 80.000000 | PASS
Tx Spurious Emission 5770.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5790.000 24.0 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5790.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5790.000 24.0 80.000000 | PASS
Tx Spurious Emission 5790.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5805.000 24.0 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5805.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5805.000 24.0 80.000000 | PASS
Tx Spurious Emission 5805.000 24.0 80.000000 | PASS
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26 dB Bandwidth

Emission Bandwidth 26 dB (5740 MHz; 24.000 dBm; 20 MHz)

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5740.000000 22.350000 5728.825000 5751.175000
DUT Frequency Max Level Result
(MHz) (dBm)
5740.000000 12.0 | PASS
26 dB Bandwidth
]5 p—
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0_-
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° 10T
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22.350 MHz
5710 5720 5730 5740 5750 5760 5770
Frequency in MHz
Bandwidth
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Ref Leved 10 00 d8m » RBW 300 kHz
b AIL 20w BWT 45 » YW 500 kg Mode Auto Sweep
251 Count 11
@ 1P} Mo
0 d&m
- - " & i,
~10 b . y - o s 1
| |
20 dn .
f \
30 dm— -
L
40 QM —t + 4 .
\,
E0 dBm RSP, TN st -
pp 1
W | WAL
_al ‘ P
£0 d
70 dém—
£0 danmy
- - |
CF 5,74 GHz 400 pts Span 60,0 MMz
. w.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.71000 GHz 5.71000 GHz
Stop Frequency 5.77000 GHz 5.77000 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

RF output power (5740 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5740.000000 22.7 30.0 22.7 85.945 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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Power Spectral Density (5740 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5740.000000 5731.089109 6.856 30.0 | PASS
Ports
Port | State
1 | used
2 | used
PSD Connector 1
Ref Level 10.00 dig * RBW 500 kHz
Att IO Al » SWT 2 ms » VBW 2 M2 Mode AUto FFT
251 Count J00/100
1AM AvgPwer
0 dBm
-10 dhry
,‘l‘lo din
20 damr
<40 AWy
S0 4B
L0 dBmy
-70 dBm
£0 dany

CFE 5.74 GHz 101 pts Span 20,0 MMz
— w:

PSD Connector 2
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Ref Level 10.00 dBg » RBW 500 kHz
Att JIOAl » SWT 2ms » VBW 2 MHE  Mode Auto FFT
251 Count OO/ 100
}® LEm AvgPwer
\
0 dBm
~30 b
420 dEry )
20 dam—
40 QWM —
£0 dB8m—
70 dEém—
£0 dam
CF 5,74 GHz 101 p‘ts BEM\ZU,U M2
Measurement
Setting Instrument Value Target Value
Start Freqguency 5.73000 GHz 5.73000 GHz
Stop Frequency 5.75000 GHz 5.75000 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Minimum Emission Bandwidth 6 dB (5740 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5740.000000 19.150000 0.500000 5730.425000 5749.575000
DUT Frequency Max Level Result
(MHz) (dBm)
5740.000000 7.4 | PASS
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6 dB Bandwidth
10T
N WMMWWMW
£
M
©
£
E
Q
-
5720 5725 5730 5735 5740 5745 5750 5755 5760
Frequency in MHz
Bandwidth
Ref Leved 10 00 d8m » RBW 100 kHz
o AL 20 » BWT 45 » YBW 00 kM  Mode Auto Sweep
251 Count 111
@ 1PN Mas
0 dem
~10 b T T T T
e ¥ 9% G I ahsdlan | o 14 IR O ¥
' \
20 dirmn . t \
| {
20 damr : + I‘
/ \
| M/ \
40 dhm— 3] - - - '\‘K
0 g8 ,'.ij LN
TR L,J"‘ \"bh.*w‘\“{,‘w
L0 diny
70 dBm
£0 danmy
CF 5,74 GHz 00 pts sgon 40,0 M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72000 GHz 5.72000 GHz
Stop Frequency 5.76000 GHz 5.76000 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
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Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5740 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5740.000000 19.250000 5730.375000 5749.625000
DUT Frequency Result
(MHz)
5740.000000 | PASS
99 %Bandwidth
20 -
S
[oa
kel
£
E
[}
—
19.250 MHz
5720 5725 5730 5735 5740 5745 5750 5760

Frequency in MHz

Bandwidth
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Ref Leved 10 00 d8m » RBW 500 kHz
o ALL 2w BWT 45 » YBW 1 MM Mode Auto Sweep
251 Count 11
19 1PV Mas
0 d&m
-10 dhmy T 7
20 diry
20 dAm— 3
<40 abm I . e
=0 :i:.;r.
£0 Jdi
70 dBém
£0 danm
CF 5,74 GHz 160 pts sgmllu,u M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72000 GHz 5.72000 GHz
Stop Frequency 5.76000 GHz 5.76000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 160 ~ 160
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (5740 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5740.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
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Pre Measurements
Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
5975.750000 -33.4 6.4 -27.0
5988.750000 -33.4 6.4 -27.0
5988.250000 -33.4 6.4 -27.0
5949.250000 -33.4 6.4 -27.0
5975.250000 -33.5 6.5 -27.0
5962.750000 -33.5 6.5 -27.0
5989.750000 -33.5 6.5 -27.0
6058.750000 -33.6 6.6 -27.0
5990.250000 -33.6 6.6 -27.0
5933.250000 -33.6 6.6 -27.0
5949.750000 -33.6 6.6 -27.0
5962.250000 -33.6 6.6 -27.0
5989.250000 -33.6 6.6 -27.0
5976.250000 -33.6 6.6 -27.0
5961.750000 -33.7 6.7 -27.0

Measurement Settings

Start Frequency
(MHz)

Stop Frequency

Pre Measurement

(MHz)

Final Measurement

5470.0000

00 6100.000000

Levelin dBm

Spurious

547 55 5.55 5.6 5.65 5.7 5.75
Frequency in GHz
Linit Threshold X Qitical
Pre Measurement 2

Setting Instrument Value Target Value
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 1260 ~ 1260
Sweeptime 85.781 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB 30.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Final Qitical

——  SumlLevel
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Emission Bandwidth 26 dB (5790 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 22.322097 5778.764045 5801.086142
DUT Frequency Max Level Result
(MHz) (dBm)
5790.000000 11.7 | PASS
26 dB Bandwidth
]5 p—
10T
o_-
S
& 1
©
g 1071
] 1
327t
204 22.322 MHz
5770 5775 5780 5785 5790 5795 5800 5805 5810

Frequency in MHz

Bandwidth
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&)

b AL
S5 Count 1/1

Ref Leved 10 00 d8m
20 » BWT 45 » VYBW 500 kg

» RBW 300 kHz

Mode Auto Sweep

@ 1P} 1

0 dam

~10 b

<20 diry

S0 damr
<0 abkm

L ¥’

TR

£0 dim

70 dém

£0 38

CFE 5,79 GHz

267 pts

-

Span 40,0 MMz
w:

Minimum Emission Bandwidth 6 dB (5790 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 19.100000 0.500000 5780.475000 5799.575000
DUT Frequency Max Level Result
(MHz) (dBm)
5790.000000 6.7 | PASS
6 dB Bandwidth
10T

Levelin dBm

WWMWMMM

5775

5780

5785

5790

5795

5800

5810

5770
Frequency in MHz
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Bandwidth

Ref Leved 10 00 dam * RBW 100 kHz

b AIL 200 » BWT 45 » VYBW 00 kM Mode Auto Sweep
251 Count 171

18 1P) Max

0 dam

10 dbr
ey "“J~/\~L~‘Mtu‘uh|w. sl W rLN\L'J"“-—’
<20 diry

30 dam

<40 ahmy -

=0 dBm ; N
Y R Y R TR

L0 dBnr

-70 dB

£0 dam

CF 5,79 GHz 800 pts

Span 40,0 MH2
— w.
¥

Occupied Channel Bandwidth 99% (5790 MHz; 24.000 dBm; 20 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 19.250000 5780.375000 5799.625000
DUT Frequency Result
(MHz)
5790.000000 | PASS
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99 %Bandwidth

ol T A T

Levelin dBm

5770 5775 5780 5785 5790 5795 5800 5805 5810
Frequency in MHz

Bandwidth

Ref Leved 1000 d8m * RBW 500 kHz

SR 20 » BWT 45 & YBW 1 MHMZ  Mode Auto Sweep
251 Count 11
o 1P) Max

0 dam

=10 dbr

<20 diry

S0 damr

J
<0 ghm=—- S aman
’

S0 d8nr

L0 dim

70 dBm

£0 dam

CFE 5,79 GHz 160 pts Span 40.0 MMz
— w:

1.9

Tx Spurious Emission (5790 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5790.000000 | PASS

Final measurements

TR9928 Wave-AP-Gen2_FCC_15.407_UNII-3_Annex Page 14 of 102
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Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5989.250000 -33.1 6.1 -27.0
5988.750000 -33.1 6.1 -27.0
5961.750000 -33.1 6.1 -27.0
5961.250000 -33.3 6.3 -27.0
5946.750000 -33.3 6.3 -27.0
5989.750000 -33.3 6.3 -27.0
5963.250000 -33.4 6.4 -27.0
5988.250000 -33.4 6.4 -27.0
5947.250000 -33.5 6.5 -27.0
5948.250000 -33.5 6.5 -27.0
5962.250000 -33.5 6.5 -27.0
5975.750000 -33.6 6.6 -27.0
5946.250000 -33.6 6.6 -27.0
5947.750000 -33.6 6.6 -27.0
5962.750000 -33.6 6.6 -27.0

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2
Spurious

Levelin dBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Limit Threshold X Qitical Final Qritical ——  Sumlevel

Emission Bandwidth 26 dB (5835 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5835.000000 22.200000 5823.825000 5846.025000
TR9928 Wave-AP-Gen2_FCC_15.407_UNII-3_Annex Page 15 of 102
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(MHz)

DUT Frequency Max Level

(dBm)

Result

5835.000000

10.1

PASS

26 dB Bandwidth

Levelin dBm

5820

5830 5840
Frequency in MHz

5850 5860

5865

Bandwidth

S

Ref Leved 10 00 d8m

SGL Count 1/1

* RBW 300 kHz
20 » BWT 45 » YBW 500 kM2 Mode Auto Sweep

1Pk Mas

0 dem

=10 b

<20 dir

20 dam

<40 ghm=-

S0 d8nr

0 %em

A/-“‘h!

P T

-70 dém-

-£0 dam

CFE 5.835 GH2

200 pts

-

T

Minimum Emission Bandwidth 6 dB (5835 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

Span 60,0 M-z
w:
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% LABORATORY » DTaper,
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5835.000000 19.150000 0.500000 5825.425000 5844.575000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5835.000000 5.6 | PASS
6 dB Bandwidth
10T
ok MMWWW“W
£
m
kel
£
g
(]
-
5815 5820 5825 5830 5835 5840 5845 5850 5855
Frequency in MHz
Bandwidth
Ref Leved 10 00 d8m * RBW 100 kHz
S 20 » BWT 45 » YBW 00 kM Mode Auto Sweep
SGL Count 1/1
1Pk Mas
0 dam
~10 b T
v“"““"‘\’\.LH‘»h‘A\L«" v».-J,..MQ».jrdh’}“‘"‘.
<20 diny II ’~|
30 dam : ; ‘I
40 ghme- . |// Y
J
%
=0 B u‘"’y' Y
T N eyt iond
£0 dim
70 dB
£0 38
CF 5.835 GHz2 00 pts Ggan 40,0 MH2

. pua
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Occupied Channel Bandwidth 99% (5835 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5835.000000 19.250000 5825.375000 5844.625000
DUT Frequency Result
(MHz)
5835.000000 | PASS

9 %Bandwidth

20 p—

104 /"W—/\/\/\,_/\/\M
_ 1
m
©
E
]

19.250 MHz
5815 5820 5825 5830 5835 5840 5845 5850 5855
Frequency in MHz
Bandwidth
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&)

Ref Leved 10 00 d8m

251 Count 171

* RBW 500 kHz

b AL 0 = BWT 45 = Viw

1 M2

Mode Auto Sweep

f@ 1P} Mo

0 d&m

~310 b T

20 diny

30 dam—

40 Qhme— Fie

XD Fam

£0 di

70 dém

£0 dam

CF 5.835 GHz

160 pts

-

¥

Span 40,0 MH2
1

Tx Spurious Emission (5835 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5835.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
5988.750000 -33.1 6.1 -27.0
5989.250000 -33.2 6.2 -27.0
5976.750000 -33.3 6.3 -27.0
5992.250000 -33.3 6.3 -27.0
5977.250000 -33.3 6.3 -27.0
5991.750000 -33.5 6.5 -27.0
5976.250000 -33.5 6.5 -27.0
5989.750000 -33.5 6.5 -27.0
5962.750000 -33.5 6.5 -27.0
5977.750000 -33.6 6.6 -27.0
5960.750000 -33.6 6.6 -27.0
5990.250000 -33.6 6.6 -27.0
5932.250000 -33.6 6.6 -27.0
5988.250000 -33.7 6.7 -27.0
5982.250000 -33.7 6.7 -27.0
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427 West 12800 South, Draper, UT 84020
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Measurement Settings
Start Frequency Stop Frequency
(MHz) (MHz)
5470.000000 6100.000000 2 2

Pre Measurement Final Measurement

Spurious

Levelin dBm

547 55 5.55 5.6 5.65 5.7 575 5.8 5.85 5.9 5.95 6 6.05 6.1

Frequency in GHz
Limit Threshold X Qitical Fnal Gritical ——  Sumlevel
Emission Bandwidth 26 dB (5750 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5750.000000 40.750000 5729.625000 5770.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5750.000000 11.7 | PASS
26 dB Bandwidth
]5 p—
10T

0_-
E 4
oa
'g 10T
é 1
]

40.750 MHz
5690 5700 5720 5740 5760 5780 5800 5810
Frequency in MHz
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LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth
rrr— =)
Ref Leved 10 00 d8m » RBW 500 kHz
SR A » BWT 45 » YBW 1 M2 Mode Auto Sweep
251 Count 11
@ 1P} Mo
0 d&m
i .-',‘4].A\ o T M
~310 b 4 ’ . . - o A‘I
|
{
-20 dEm .
tj \
20 dam t
‘n
40 ghm . . 4
)\ Y N T
WAL Wil
=0 4By —horrs Y Mt T
N | L
T | S
£0 dinr
70 dém
£0 dany
CFE 5,75 GHe 480 pts

Span 120.0 MMz
— ]
¥ A '

Minimum Emission Bandwidth 6 dB (5750 MHz; 24.000 dBm; 40 MHz)
6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right

(MHz)
5750.000000 37.250000 0.500000 5731.175000 5768.425000

DUT Frequency Max Level Result

(MHz) (dBm)

5750.000000 5.1 | PASS
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M UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

6 dB Bandwidth

wwwwwu

1071

Levelin dBm

5710 5720 5730 5740 5750 5760 5770 5780 5790
Frequency in MHz

Bandwidth

Ref Leved 1000 dam  RBW 100 bHz
b AL 20 » BWT 45 » VYBW 00 ki Mode Auto Sweep

5L Count 11

@ 1PN Mas

2 dem

~10 b

| |
F‘W“‘ thahdidialb v |

20 dem Au — — 'h"h-
20 dam r l

|
<40 ghmye- . 1

\i
| / bl

7O dBm

£0 dam

CFE 5.75 GHz 1000 pts Span 10,0 MH2
— w:
T 16.¥ '

Occupied Channel Bandwidth 99% (5750 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5750.000000 38.500000 5730.750000 5769.250000
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- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Result
(MHz)

5750.000000 | PASS

99 %Bandwidth

ol /e xetn AREEIE ths S ik se

Levelin dBm

5710 5720 5730 5740 5750 5760 5770 5780 5790
Frequency in MHz

Bandwidth

Ref Leved 1000 d8m - RBW 1 MH:

SR 0w BWT 45 & YW 2 M2 Made 4uto Sweep
SG1L Count 171

o 1Ph Mas

0 dem

-10 dbro T 4 4

£0 danm

CF 5,75 GHz 160 pts Span 00,0 MMz
— wl

Tx Spurious Emission (5750 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency ‘ Result ‘
(MHz)
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

\ 5750.000000 | PASS |

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
5960.250000 -33.1 6.1 -27.0
5960.750000 -33.3 6.3 -27.0
5932.750000 -33.4 6.4 -27.0
5962.250000 -33.4 6.4 -27.0
5935.750000 -33.4 6.4 -27.0
5991.750000 -33.4 6.4 -27.0
5961.750000 -33.5 6.5 -27.0
5933.250000 -33.5 6.5 -27.0
5974.750000 -33.6 6.6 -27.0
5947.750000 -33.6 6.6 -27.0
5933.750000 -33.6 6.6 -27.0
5962.750000 -33.6 6.6 -27.0
5935.250000 -33.6 6.6 -27.0
5975.250000 -33.6 6.6 -27.0
5624.750000 -33.6 6.6 -27.0

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2
Spurious

£
m
©
£
E
3
547 55 555 56 5.65 57 575 58 5.85 59 595 6 6.05 6.1
Frequency in GHz
Limit Threshold X Qitical Final Qitical —— SumlLevel
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Y, UNIFIED
" 4 COMPLIANCE

A

LABORATORY

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

Emission Bandwidth 26 dB (5790 MHz; 24.000 dBm; 40 MHz)

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 41.000000 5769.625000 5810.625000
DUT Frequency Max Level Result
(MHz) (dBm)
5790.000000 11.2 | PASS
26 dB Bandwidth
]5 p—
1071
0_-
E 4
foa)
° 10T
£ 1
S
(]
-
41.000 MHz
5730 5740 5760 5780 5800 5820 5840 5850
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

Ref Leved 10 00 d8m
b AL 20w BWT 45 » Yiw
S5 Count 1/1

l® 1P} Mas

* RBW 500 kHz

1 MM Mode Auto Sweep

0 dam

5
£

~310 b

-,
-

<20 dir T

S0 damr

-0 abkm

5 P : A
S0 AR e )

g ™ o
b A AFTN A}

£0 diny

70 dBém

£0 38

CFE 5,79 GHz 480 pts

Span 120.0 M-z
— w:

Minimum Emission Bandwidth 6 dB (5790 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 37.850000 0.500000 5771.025000 5808.875000
DUT Frequency Max Level Result
(MHz) (dBm)
5790.000000 3.6 | PASS
6 dB Bandwidth
10T
ot ,WWMMWM
D% 10T
= 1
£
¢
4
5750 5760 5770 5780 5790 5800 5810 5820 5830
Frequency in MHz
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth

S poctram I |°P|
Ref Leved 10 00 dam * RBW 100 kHz

SR 200 » BWT 45 » VYBW 00 kM Mode Auto Sweep

SG1L Count 171

[@ 1P} 1

0 dam

~310 b T
I e
20 daim

30 dam

40 0am— ! , \

=0 g8 T / \ : T
 divbbuindit Mt L

-70 dB

£0 dam

CF 5,79 GHz 10600 pts

= |
. .

Occupied Channel Bandwidth 99% (5790 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 38.000000 5770.750000 5808.750000
DUT Frequency Result
(MHz)
5790.000000 | PASS

TR9928 Wave-AP-Gen2_FCC_15.407_UNII-3_Annex
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 %Bandwidth

Levelin dBm

/MN‘W"“V"\/\N\/\NMA

5750 5760

5770 5780 5790 5800

5810 5820

5830

Frequency in MHz
Bandwidth
Ref Leved L0 00 dam - RBW 1 M-z
~—;A;‘|'.-n._m e Z0 W » BWT 45 » VYBW 2 M2 Made 4uto Sweep
I:IV{ ;A.a:< =
~310 b |v 2 - N‘
20 dEm ,“‘ ‘I‘y‘
’I \
0 dam -
;ED 3%:- - ks 2
L0 dBmy
CF 5,79 GHz 160 pts sgon 00,0 M2 J
Tx Spurious Emission (5790 MHz; 24.000 dBm; 40 MHz)
Result
DUT Frequency Result
(MHz)
5790.000000 | PASS
Final measurements
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5960.750000 -32.9 5.9 -27.0
5961.250000 -33.0 6.0 -27.0
5961.750000 -33.2 6.2 -27.0
5960.250000 -33.3 6.3 -27.0
5975.750000 -33.3 6.3 -27.0
6087.250000 -33.4 6.4 -27.0
5963.750000 -33.4 6.4 -27.0
5975.250000 -33.4 6.4 -27.0
5962.250000 -33.4 6.4 -27.0
5947.250000 -33.4 6.4 -27.0
5964.250000 -33.4 6.4 -27.0
5946.750000 -33.4 6.4 -27.0
5962.750000 -33.5 6.5 -27.0
5949.750000 -33.5 6.5 -27.0
5933.250000 -33.5 6.5 -27.0

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2
Spurious

Levelin dBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Limit Threshold X Qitical Final Qritical ——  Sumlevel

Emission Bandwidth 26 dB (5825 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 41.000000 5804.625000 5845.625000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level
(MHz) (dBm)

Result

5825.000000 10.7

PASS

26 dB Bandwidth

Levelin dBm

5765 5780

5800

5820 5840
Frequency in MHz

5860

5885

Bandwidth

Ref Leved 10 00 d8m

SGL Count 1/1

* RBW 500 kHz

S 20w BWT 45 & YBW 1 MM Mode Auto Sweep

1Pk Mas

0 dem

=10 b

BT ol ik | e T PO

<20 dir

20 dam

<40 ghm=-

o, L' ¥,

WS

........

E0 4B v Y

e "'\‘MI -

-£0 dam

CFE 5.8025 GH2

380 pts

-

T

Span 120,0 M-z
wl

Minimum Emission Bandwidth 6 dB (5825 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

TR9928 Wave-AP-Gen2_FCC_15.407_UNII-3_Annex

PROPRIETARY
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\7

UNIFIED
COMPLIANCE

427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 37.700000 0.500000 5806.125000 5843.825000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 3.1 | PASS
6 dB Bandwidth
1071
S i
s}
©
£
E
(]
-
5820 5830 5840 5850 5860 5865
Frequency in MHz
Bandwidth
Ref Leved 10 00 dam * RBW 100 kHz
SR 20 » BWT 45 & YBW 200 ki Mode Auto Sweep
SG1L Count 171
@ 1PN Mas

0 dam

~310 b 1

P LF“ ‘.J..L_L.% t | 4“

30 dam I

{
<40 ghm- . T -
E0 a8 . ',/ \‘
11
| - NMJM douks
0 di
-0 dam
CF 5.8235 GH2 1000 pts ng 00,0 MH2
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5825 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 38.000000 5805.750000 5843.750000
DUT Frequency Result
(MHz)
5825.000000 | PASS

9 %Bandwidth

20 p—

ol MA
_ 1
m
©
E
]

38.000 MHz
5785 5790 5800 5810 5820 5830 5840 5850 5860 5865
Frequency in MHz
Bandwidth
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

&)

Ref Leved 10 00 d8m

251 Count 171

- RBW 1 Mz

e Al1 X w BWT 45 & VYBW 2 M

Made 4Auto Sweep

f@ 1P} Mo

0 d&m

~310 b T

20 diny

30 dam—

<0 ghmy=—s .

S0 danm

£0 di

70 dém

£0 dam

CF 5.825 GHz

160 pts

-

¥

Span 50,0 MMz
1

Tx Spurious Emission (5825 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5825.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
5988.750000 -33.0 6.0 -27.0
5933.750000 -33.1 6.1 -27.0
5933.250000 -33.1 6.1 -27.0
5989.250000 -33.1 6.1 -27.0
5964.250000 -33.3 6.3 -27.0
5963.750000 -33.3 6.3 -27.0
5960.750000 -33.4 6.4 -27.0
5934.250000 -33.4 6.4 -27.0
5961.250000 -33.4 6.4 -27.0
5988.250000 -33.4 6.4 -27.0
5989.750000 -33.5 6.5 -27.0
5960.250000 -33.5 6.5 -27.0
5963.250000 -33.5 6.5 -27.0
5936.250000 -33.5 6.5 -27.0
5932.750000 -33.6 6.6 -27.0

TR9928_Wave-AP-Gen2_FCC_15.407_UNII-3_Annex

PROPRIETARY
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

2

2

Levelin dBm

Spurious

547 55

5.55

5.6 5.65

5.7 575 5.8

5.85

5.9 5.95 6

6.05

6.1

Frequency in GHz
Limit Threshold X Qitical Fnal Gritical ——  Sumlevel
Emission Bandwidth 26 dB (5770 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5770.000000 83.000000 5728.250000 5811.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5770.000000 12.4 | PASS
26 dB Bandwidth

107

10T

Levelin dBm

® :WN-J 83.000 MHz M

5650

5800

Frequency in MHz

5850

5890

TR9928_Wave-AP-Gen2_FCC_15.407_UNII-3_Annex
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UNIFIED
COMPLIANCE
LABORATORY

\7

Bandwidth

427 West 12800 South, Draper, UT 84020

Ref Leved 10 00 d8m - RBW 1 MMz
SR 20w BWT 45 » VYW 2 M
S51L Count 171

o LPh My

Made 4Auto Sweep

0 dam

\ ALt
W) A A
& ar \ L o
10 dbr . r' ~ - . L = NTPN

<20 diry + +

30 dam

40 gbm . ¢ ¥

prang) 1
Nl T
T s il T

s e b

L0 dBny

70 dém

£0 dam

CF 5,77 GHz 480 pts Span 240.0 MMz
— W|
' ¥ A 1

Minimum Emission Bandwidth 6 dB (5770 MHz; 24.000 dBm; 80 MHz)
6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5770.000000 77.950000 0.500000 5730.925000 5808.875000
DUT Frequency Max Level Result
(MHz) (dBm)
5770.000000 0.5 | PASS

TR9928 Wave-AP-Gen2_FCC_15.407_UNII-3_Annex
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UNIFIED

COMPLIANCE
% CoMPLIANCE 427 West 12800 South, Draper, UT 84020
6 dB Bandwidth
5_-
0__

Bandwidth

Levelin dBm

Spoctr

5720

5740

5760

5780

Frequency in MHz

5800 5820

5840 5850

e AL

251 Count 1/1

Ref Leved 1000 d8m

* RBW 100 kHz
20 = BWT 4 5 » YBW 300 k2

Mode Auto Sweep

[@ 1P} 1o

0 dam

~310 b

<20 dir——1

S0 damr

-0 abkm

/

0 g8y
N NPT J

70 dBém

£0 danmy

CF 5,77 GHz

3200 pts

-

Span 160.0 M2
w-

Occupied Channel Bandwidth 99% (5770 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5770.000000 78.000000 5730.500000 5808.500000
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- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Result
(MHz)

5770.000000 | PASS

99 %Bandwidth

o] T T T

Levelin dBm

5690 5700 5720 5740 5760 5780 5800 5820 5840 5850
Frequency in MHz

Bandwidth

Ref Leved 10 00 dam - RBW 2 Mz

SR 200 » BWT 45 » YBW I M2 Moade 4uto Sweep
SG1L Count 171

o 1Ph Mas

0 dam
-30 b T ﬂ

f
20 dim -

30 dam

Pk L s o - - i Lt

£0 danm

CF 5,77 GHz 160 pts Span 160.0 MMz
— W|
Thut 16.¥ 116edn

Tx Spurious Emission (5770 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency ‘ Result ‘
(MHz)
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

\ 5770.000000 | PASS |

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
5646.250000 -32.1 5.1 -27.0
5645.750000 -32.3 5.3 -27.0
5646.750000 -32.4 5.4 -27.0
5645.250000 -32.4 5.4 -27.0
5649.250000 -32.5 5.5 -27.0
5644.750000 -32.5 5.5 -27.0
5639.250000 -32.5 5.5 -27.0
5638.750000 -32.5 5.5 -27.0
5640.250000 -32.6 5.6 -27.0
5649.750000 -32.6 5.6 -27.0
5639.750000 -32.6 5.6 -27.0
5640.750000 -32.6 5.6 -27.0
5932.750000 -32.7 5.7 -27.0
5638.250000 -32.7 5.7 -27.0
5933.250000 -32.8 5.8 -27.0

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2
Spurious

S
[is}
©
£
E
3
547 55 555 5.6 5.65 57 575 58 585 59 595 6 6.05 6.1
Frequency in GHz
Limit Threshold X Qitical Final Qitical —— SumlLevel
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W/ UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5790 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 83.500000 5748.250000 5831.750000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5790.000000 12.7 | PASS
26 dB Bandwidth
15 —
10Tt
O_-
£
& 1
kel
e 107
E 1
3 207t
07T 83.500 MHz
5670 5700 5750 5800 5850 5910
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

\7

427 West 12800 South, Draper, UT 84020

@)

Ref Leved 10 00 d8m - RBW 1 MMz

b AL 20 » BWT 45 » YBW 2 M2 Made 4uto Sweep
251 Count 11
@ 1P) Max
0 d&m
T o p
-10 dbm + s — AT
-20 dEny [
20 dam ;
|
40 gbkm ¢
|
] ~ \
g ‘l--le""'"L e Wi "'V"-M.J.A_‘ >

50 d8 d
50 ARy

£0 dim

70 dBém

£0 38

CFE 5,79 GHz 480 pts

-

Span 2400 MMz
w:

Minimum Emission Bandwidth 6 dB (5790 MHz; 24.000 dBm; 80 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 77.350000 0.500000 5751.025000 5828.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5790.000000 0.4 | PASS
6 dB Bandwidth
5 p—

Levelin dBm

o+
10T |

5740 5760 5780 5800

5710 5720

5820 5840

5860 5870

Frequency in MHz
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Leved 10 00 d8m * RBW 100 kHz
b AL 208 » BWT 45 » YBW 300 kM2 Mode Auto Sweep
5L Count 11
@ 1PN Mas

0 dam

~310 b

<20 diry

30 dam l

<40 ahmy -

S0 g8y r

-70 dB

.&-0—._‘
P

£0 dam

CF 5,79 GHz J200 pts Span 160.0 MMz
— W|
' ¥ '

Occupied Channel Bandwidth 99% (5790 MHz; 24.000 dBm; 80 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 77.000000 5751.500000 5828.500000
DUT Frequency Result
(MHz)
5790.000000 | PASS

TR9928 Wave-AP-Gen2_FCC_15.407_UNII-3_Annex
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 %Bandwidth

Levelin dBm

WM

5710 5720

5740

5760 5780 5800
Frequency in MHz

5820 5840 5860 5870

Bandwidth

e AL

S5 Cod

Spoctrnam

Ref Leved 1000 d8m

- RBW 2 Mz

0 » BWT 45 » VYBW IM  Made 4uto Sweep

nt 171

ST

%

0 dam

=10 dbr

<20 diry

S0 damr

<40 gfmy—

£0 dam

CFE 5,79 GHz

160 pts

-

1.9

Tx Spurious Emission (5790 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
5790.000000 | PASS

Final measurements

Span 160.0 M2
w-

TR9928 Wave-AP-Gen2_FCC_15.407_UNII-3_Annex
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UNIFIED

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5961.750000 -32.2 5.2 -27.0
5932.750000 -32.2 5.2 -27.0
5962.250000 -32.3 5.3 -27.0
5932.250000 -32.4 5.4 -27.0
5961.250000 -32.5 5.5 -27.0
5925.750000 -32.5 5.5 -27.0
5939.750000 -32.5 5.5 -27.0
5960.750000 -32.6 5.6 -27.0
5945.750000 -32.6 5.6 -27.0
5949.750000 -32.6 5.6 -27.0
5948.750000 -32.7 5.7 -27.0
5948.250000 -32.7 5.7 -27.0
5934.250000 -32.7 5.7 -27.0
5946.250000 -32.7 5.7 -27.0
5949.250000 -32.7 5.7 -27.0

Measurement Settings

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

(MHz)

Start Frequency

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

Levelin dBm

Spurious

547 55 555 56 565 57 575 58 58 59 595 6 605 61
Frequency in GHz
Liit Threshold X Qitical Final Qitical ———  Sumlevel
TR9928 Wave-AP-Gen2_FCC_15.407_UNII-3_Annex Page 43 of 102

PROPRIETARY



W/ UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5805 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5805.000000 83.500000 5763.250000 5846.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5805.000000 11.4 | PASS
26 dB Bandwidth
]5 p—
1071
o_-
S
& 1
©
g 1071
g 1
327t
0 83.500 MHz
5685 5750 5800 5850 5900 5925

Frequency in MHz

Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

e AL

S5 Cod

Ref Leved 1000 d8m

@)

nt 1/1

- RBW 1 MMz
20 = BWT 45 » VYW 2 M

Made 4Auto Sweep

S

0 dam

~310 b

<20 dir

S0 damr

-0 abkm

N T Y PR

" LGV

LAl L
Ll SNV |

= padri
e RN

£0 dim

70 dBém

£0 38

CFE 5.805 GH2

380 pts

-

Span 2400 MMz
w:

Minimum Emission Bandwidth 6 dB (5805 MHz; 24.000 dBm; 80 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5805.000000 77.700000 0.500000 5766.275000 5843.975000
DUT Frequency Max Level Result
(MHz) (dBm)
5805.000000 0.2 | PASS
6 dB Bandwidth
5 p—

Levelin dBm

WWWMMW

5760

5780 5800

5820

5840 5860

5885

5725 I 57I40
Frequency in MHz
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COMPLIANCE
LABORATORY

Bandwidth

427 West 12800 South, Draper, UT 84020

Spocty

Ref Leved 10 00 d8m * RBW 100 kHz
SR 208 » BWT 45 » YBW 300 kM2 Mode Auto Sweep
251 Count 171
18 1P) Max
0 dam

~310 b

<20 diry

: y | s
30 dam

<40 ahmy -

Il 1
| |
£0 g8 f i
70 dBm
£0 dBm
CF 5,805 GHz 3200 pts Span 160,0 MHz
-— w.

Occupied Channel Bandwidth 99% (5805 MHz; 24.000 dBm; 80 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5805.000000 77.000000 5766.500000 5843.500000
DUT Frequency Result
(MHz)
5805.000000 | PASS
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 %Bandwidth

Levelin dBm

AN TAN A

5725 5740

5760 5780 5800 5820

Frequency in MHz

5840 5860

5885

Bandwidth

e AL

S5 Cod

Spoctrnam

Ref Leved 1000 d8m - RBW 2 Mz

0 » BWT 45 » VYBW IM  Made 4uto Sweep

nt 171

ST

%

0 dam

=10 dbr

<20 diry

S0 damr

<40 A=
A 7

i Al e

S0 d8nr

L0 dim

70 dBm

£0 dam

CFE 5.805 GH2

160 pts

-

1.9

Tx Spurious Emission (5805 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
5805.000000 | PASS

Final measurements

Span 160.0 M2
w-
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UNIFIED

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5927.250000 -32.1 5.1 -27.0
5942.250000 -32.1 5.1 -27.0
5934.750000 -32.1 5.1 -27.0
5935.250000 -32.2 5.2 -27.0
5926.750000 -32.2 5.2 -27.0
5962.250000 -32.2 5.2 -27.0
5946.750000 -32.2 5.2 -27.0
5927.750000 -32.3 5.3 -27.0
5946.250000 -32.3 5.3 -27.0
5929.250000 -32.3 5.3 -27.0
5926.250000 -32.3 5.3 -27.0
5947.250000 -32.3 5.3 -27.0
5928.750000 -32.4 5.4 -27.0
5947.750000 -32.4 5.4 -27.0
5941.750000 -32.4 5.4 -27.0

Measurement Settings

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

(MHz)

Start Frequency

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

5470.000000

6100.000000

Levelin dBm

Spurious

547 55 555 56 565 57 575 58 58 59 595 6 605 61
Frequency in GHz
Liit Threshold X Qitical Final Qitical ———  Sumlevel
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

1.1.2 External Antenna

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5740.000 24.0 20.000000 | PASS
RF output power 5740.000 24.0 20.000000 | PASS
Power Spectral Density 5740.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5740.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5740.000 24.0 20.000000 | PASS
Tx Spurious Emission 5740.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5790.000 24.0 20.000000 | PASS
Power Spectral Density 5790.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5790.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5790.000 24.0 20.000000 | PASS
Tx Spurious Emission 5790.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5835.000 24.0 20.000000 | PASS
Power Spectral Density 5835.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 5835.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5835.000 24.0 20.000000 | PASS
Tx Spurious Emission 5835.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5750.000 24.0 40.000000 | PASS
Power Spectral Density 5750.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5750.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5750.000 24.0 40.000000 | PASS
Tx Spurious Emission 5750.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5790.000 24.0 40.000000 | PASS
Power Spectral Density 5790.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5790.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5790.000 24.0 40.000000 | PASS
Tx Spurious Emission 5790.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5825.000 24.0 40.000000 | PASS
Power Spectral Density 5825.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 5825.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5825.000 24.0 40.000000 | PASS
Tx Spurious Emission 5825.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5770.000 24.0 80.000000 | PASS
Power Spectral Density 5770.000 24.0 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5770.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5770.000 24.0 80.000000 | PASS
Tx Spurious Emission 5770.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5790.000 24.0 80.000000 | PASS
Power Spectral Density 5790.000 24.0 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5790.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5790.000 24.0 80.000000 | PASS
Tx Spurious Emission 5790.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5805.000 24.0 80.000000 | PASS
Power Spectral Density 5805.000 24.0 80.000000 | PASS
Minimum Emission Bandwidth 6 dB 5805.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5805.000 24.0 80.000000 | PASS
Tx Spurious Emission 5805.000 24.0 80.000000 | PASS
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' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5740 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5740.000000 22.500000 5728.825000 5751.325000
DUT Frequency Max Level Result
(MHz) (dBm)
5740.000000 4.9 | PASS
26 dB Bandwidth
1071
0_-
D% 10T
5 1
£
E
(]
-
22.500 MHz
5710 5720 5730 5740 5750 5760 5770

Frequency in MHz

Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

—] -
Ref Leved 10 00 d8m » RBW 300 kHz
b AIL 20 » BWT 45 » VBW 500 ki Mode Auto Sweep
251 Count 11
@ 1P} Mas
9 d&m
-10 dhmy T
doos T
20 dirm :' .
| |
0 dam— : T
40 gbm - .: ‘1‘
£0 g8 I‘ﬁ' !
L 00 Pyt [ ' 4 ) LA | sl
70 dBm-
£0 danm
CF 5,74 GHz 400 piS SEMIOD.U M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.71000 GHz 5.71000 GHz
Stop Frequency 5.77000 GHz 5.77000 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 333.333 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

RF output power (5740 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5740.000000 15.9 30.0 15.9 85.950 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density (5740 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5740.000000 5748.910891 | -0.021 30.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35 -
30
20 -+

Levelin dBm
8

k% =

5730 5735 5740 5745 5750
Frequency in MHz

Connector 1 Connector 2 ——  SumlLevel Limt 2 PSD
Measurement

Setting Instrument Value Target Value
Start Frequency 5.73000 GHz 5.73000 GHz
Stop Frequency 5.75000 GHz 5.75000 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Minimum Emission Bandwidth 6 dB (5740 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
% LABORATORY » Draper,
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5740.000000 19.100000 0.500000 5730.475000 5749.575000
DUT Frequency Max Level Result
(MHz) (dBm)
5740.000000 0.5 | PASS
6 dB Bandwidth
5 p—
O -+ I
S
[oa}
©
£
E
(]
-
5720 5725 5730 5735 5740 5745 5750 5755 5760
Frequency in MHz
Bandwidth
Spectrnam "-llfl;
Ref Leved 10 00 dam * RBW 100 kHz
b AL 20 » BWT 45 & YBW 200 ki Mode Auto Sweep
SG1L Count 171
@ 1PN Mas
0 dam
~310 b 1
20 dim te |1avlr-- u-f\.“ wﬂ"-l--jlﬂ‘ At o et by
30 dam . ,l !
/ \
40 dhm=—  —-— - - L‘» ot
/
S0 g8 j}{ 1%
il R
£0 38 - oy
o et ¥ bt Aol
-70 dé
€0 38
CFE 5,74 GHz : 00 pts Sgaﬂ 40,0 MMz

TR9928 Wave-AP-Gen2_FCC_15.407_UNII-3_Annex Page 53 of 102

PROPRIETARY
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427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
Measurement
Setting Instrument Target Value
Value

Start Freqguency 5.72000 GHz 5.72000 GHz
Stop Frequency 5.76000 GHz 5.76000 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5740 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5740.000000 19.176030 5730.411985 5749.588015
DUT Frequency Result
(MHz)
5740.000000 | PASS
99 %Bandwidth

Levelin dBm

19.176 MHz

0:: MW\M/\WMW

5720 5725 5730 5735 5740 5745 5750 5760
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Ref Leved 10 00 d8m » RBW 300 kHz
o ALL 208 » BWT 45 & VBW 500 k12 Mode Auto Sweep
251 Count 11
19 1PV Mas
0 d&m
-10 dhmy : 4
20 dn ','
20 dam— :
40 gbm | b
I l\
=0 g8 =
g
70 dBém
£0 danm
CF 5,74 GHz 207 pts sﬂmlw,u M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.72000 GHz 5.72000 GHz
Stop Frequency 5.76000 GHz 5.76000 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz >= 250.000 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 267 ~ 267
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (5740 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5740.000000 | PASS

Final measurements

Frequency
(MHz)

Level Pre
Measurement
(dBm)

Limit
(dBm)

level
(dBm)

Margin
(dB)

Result
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COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
5962.750000 -35.8 8.8 -27.0
5932.750000 -36.0 9.0 -27.0
5974.750000 -36.0 9.0 -27.0
5963.250000 -36.1 9.1 -27.0
5960.750000 -36.1 9.1 -27.0
5960.250000 -36.1 9.1 -27.0
6003.250000 -36.2 9.2 -27.0
5975.250000 -36.2 9.2 -27.0
5934.250000 -36.2 9.2 -27.0
5932.250000 -36.2 9.2 -27.0
5949.750000 -36.2 9.2 -27.0
6002.750000 -36.2 9.2 -27.0
5947.750000 -36.2 9.2 -27.0
5948.250000 -36.2 9.2 -27.0
5990.750000 -36.2 9.2 -27.0

Measurement Settings

Pre Measurement

Final Measurement

Start Frequency
(MHz)

Stop Frequency
(MHz)

5470.000000

6100.000000

Levelin dBm

Spurious

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz
Limit Threshold X Qitical Final Qitical ——  SumlLevel
Pre Measurement 2

Setting Instrument Value Target Value
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 1260 ~ 1260
Sweeptime 85.781 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB 0.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5790 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 22.050000 5778.975000 5801.025000
DUT Frequency Max Level Result
(MHz) (dBm)
5790.000000 5.7 | PASS
26 dB Bandwidth
1071
0_-
D% 10T
5 1
£
E
(]
-
22.050 MHz
5760 5770 5780 5790 5800 5810 5820

Frequency in MHz

Bandwidth
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ref Leved 10 00 d8m » RBW 300 kHz
SR 20 » BWT 45 » VBW 500 ki Mode Auto Sweep
251 Count 11
19 1PV Mas
0 d&m
~10 b ' o ¥ =
20 diry | ')
[
20 dam— +
<40 gbm ,' l1'
=0 dBm %“
70 dém
£0 danm
CF 5,79 GHz 400 pts BEMIQD,U M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.76000 GHz 5.76000 GHz
Stop Frequency 5.82000 GHz 5.82000 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 333.333 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (5790 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5790.000000 5781.089109 | -0.236 30.0 | PASS

Ports

Port State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

Power Spectral Density

5 . 84

Levelin dBm
5

NG \

5780 5785 5790 5795 5800
Frequency in MHz

Lirrit * PSD

Connector 1 Connector 2 ——  SumlLevel

Minimum Emission Bandwidth 6 dB (5790 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 19.200000 0.500000 5780.375000 5799.575000
DUT Frequency Max Level Result
(MHz) (dBm)
5790.000000 0.2 | PASS
6 dB Bandwidth
5_-
o_-
10T I
E 4
foa)
©
£
S
(]
-
19.200 MHz
5770 5775 5780 5785 5790 5795 5800 5805 5810
Frequency in MHz
Bandwidth
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LABORATORY 427 West 12800 South, Draper, UT 84020

Spoctrnam I !up]
Ref Leved 10 00 d8m * RBW 100 kHz
b ALL 0 » BWT 45 » VBW 00 kM Mode Auto Sweep
251 Count 11
@ 1P) Max

0 dam

~310 b

-20 dEny et A T i

S0 damr l

<40 ghm D o L
\

£0 a8 F %

o \L
£0 dBm A
Y .~
Mg dn it aund,

70 dBm

£0 38

CFE 5,79 GHz 800 pts Span 40,0 MMz
— w:

1 F

Occupied Channel Bandwidth 99% (5790 MHz; 24.000 dBm; 20 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 19.176030 5780.411985 5799.588015
DUT Frequency Result
(MHz)
5790.000000 | PASS

99 %Bandwidth

1071

0:: WWWJ_/\W

Levelin dBm

5770 5775 5780 5785 5790 5795 5800 5805 5810
Frequency in MHz
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Leved 10 00 d8m » RBW 300 kHz -
S 20 » BWT 45 & VYBW 500 kM2 Mode Auto Sweep
251 Count 11
~SUE
0 dBm
~10 dbmy . §
20 dr vl
0 dam— -‘a‘--— t
-0 gbkm .4
i \
=0 g8 v, A
ke
70 dém
£0 danm
CF 5,79 (;Qr 207 pts ﬁglm 40,0 M2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.77000 GHz 5.77000 GHz
Stop Frequency 5.81000 GHz 5.81000 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz >= 250.000 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 267 ~ 267
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (5790 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5790.000000 | PASS

Final measurements
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5961.250000 -35.2 8.2 -27.0
5961.750000 -35.3 8.3 -27.0
5960.750000 -35.7 8.7 -27.0
5962.250000 -35.8 8.8 -27.0
5990.750000 -36.0 9.0 -27.0
5990.250000 -36.0 9.0 -27.0
5989.250000 -36.1 9.1 -27.0
5627.750000 -36.1 9.1 -27.0
5974.250000 -36.1 9.1 -27.0
5989.750000 -36.1 9.1 -27.0
5933.250000 -36.1 9.1 -27.0
5988.750000 -36.2 9.2 -27.0
5963.250000 -36.2 9.2 -27.0
5963.750000 -36.2 9.2 -27.0
5933.750000 -36.3 9.3 -27.0

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2
Spurious

Levelin dBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Limit Threshold X Qitical Final Qritical ——  Sumlevel

Emission Bandwidth 26 dB (5835 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5835.000000 22.200000 5823.825000 5846.025000
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5835.000000 4.0 | PASS
26 dB Bandwidth
10T
O -+
n% -10 T
S 1
£
g
]
-

Frequency in MHz

Bandwidth

Ref Leved 10 00 d8m * RBW 300 kHz

S 20 » BWT 45 » YBW 500 kM Mode Auto Sweep
5L Count 1/1

1PN Max

0 dem

=10 b T —

ity o PYSENEPY PRIRRIPRRTE LR

Aol M | [T hsad

CFE 5.835 GH2 400 pts Span 60,0 M2
— W|

Measurement

Setting Instrument Target Value
Value
Start Freguency 5.80500 GHz 5.80500 GHz
Stop Frequency 5.86500 GHz 5.86500 GHz
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 333.333 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (5835 MHz; 24.000 dBm; 20 MHz)

Levelin dBm
5

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5835.000000 5843.910891 | -0.623 30.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35 _
30
20 -+

off ‘\
5825 5830 5835 5840 5845
Frequency in MHz
Connector 1 Connector 2 ——  Sumlevel Limit L 2 PSD

Minimum Emission Bandwidth 6 dB (5835 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5835.000000 19.200000 0.500000 5825.425000 5844.625000
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- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Max Level Result
(MHz) (dBm)
5835.000000 -0.5 | PASS
6 dB Bandwidth
5_-

Levelin dBm

5815 5820 5825 5830 5835 5840 5845 5850 5855
Frequency in MHz

Bandwidth

Spectrum ' ”?

Ref Leved 10 00 dam * RBW 100 kHz

b AL 200 » BWT 45 » YBW 200 kM Mode Auto Sweep
251 Count 171

o 1Ph Mas

0 dem

10 dbr

20 dam : —

‘L
%...
Fil

vy e =, T nome T

30 dam

40 gl - ——3 - - -y

£0 a8 #

£0 diny ‘)‘ .\“

s’
W (e \"'W AR s

70 dBm

£0 danm

CF 5,835 GH2 00 pts Spon 40,0 MH2
— WI

1L AP

Occupied Channel Bandwidth 99% (5835 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth
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- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5835.000000 19.176030 5825.411985 5844.588015
DUT Frequency Result
(MHz)
5835.000000 | PASS

99 %Bandwidth
10T
£
m
°
£
¢
v
|
5815 5820 5825 5830 5835 5840 5845 5850 5855
Frequency in MHz
Bandwidth
Spectne ”?
Ref Leveld 1000 d8m w RBW 300 kHz
b AL 200 » BWT 45 » YBW 500 kM Mode Auto Sweep
SG1L Count 171
@ 1PN Mas
0 de
~310 b 1
_— { . e ) Y = A
/ \r \
20 di : ' ,l
f v',
20 dam : -
<40 ghmy- 1 —v’ - - ‘I'~~‘ -
A
£0 a8 ol "‘l.
J
-70 dém
-0 dam
CF 5,835 GHz : 207 pts 5pan 40.0 Mz
aps 4
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Measurement
Setting Instrument Target Value
Value

Start Freqguency 5.81500 GHz 5.81500 GHz
Stop Frequency 5.85500 GHz 5.85500 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz >= 250.000 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 267 ~ 267
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (5835 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5835.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5961.250000 -35.1 8.1 -27.0
5960.750000 -35.4 8.4 -27.0
5961.750000 -35.4 8.4 -27.0
5988.750000 -35.6 8.6 -27.0
5975.250000 -35.6 8.6 -27.0
5974.750000 -35.7 8.7 -27.0
5989.250000 -35.8 8.8 -27.0
5975.750000 -35.8 8.8 -27.0
5967.750000 -35.9 8.9 -27.0
5963.250000 -35.9 8.9 -27.0
5976.250000 -36.0 9.0 -27.0
5963.750000 -36.0 9.0 -27.0
5988.250000 -36.0 9.0 -27.0
6018.750000 -36.0 9.0 -27.0
5962.250000 -36.1 9.1 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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% UNIFIED
/ COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spurious

Levelin dBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Limit Threshold X Qitical Final Qritical ——  Sumlevel

Emission Bandwidth 26 dB (5750 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)

5750.000000 41.000000 --- 5729.625000 5770.625000

DUT Frequency Max Level Result
(MHz) (dBm)
5750.000000 5.0 | PASS

26 dB Bandwidth

1071

10T

Levelin dBm

41.000 MHz

5690 5700 5720 5740 5760 5780 5800 5810
Frequency in MHz

Bandwidth
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » raper,
(Spocnam ) (=]
Ref Leved 10 00 d8m » RBW 500 kHz
o ALL 2w BWT 45 » YBW 1 MM Mode Auto Sweep
251 Count 11
19 1PV Mas
0 dBm
~10 dbhmy T
S B A - “
20 dBm .
l f
0 dam— . T
[ |
<40 gbkm . ’ .
|
=0 g8 ‘g‘
A e St e T | LTI TR TR A S
£0 dB
7O dEm
£0 dam
CF 5,75 GHz = 480 pts Bgan 120.0 M2

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.69000 GHz 5.69000 GHz
Stop Frequency 5.81000 GHz 5.81000 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~ 666.667 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 480 ~ 480
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (5750 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5750.000000 5749.125000 | -3.638 30.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
COMPLIANCE
LABORATORY

Power Spectral Density

35 _

20 -+
S
oa
©
£ 0 5
I
>
(]
-

20+

5730 5735 5740 5745 5750 5755 5760 5765 5770
Frequency in MHz
Connector 1 Connector 2 ——  Sumlevel Limit L 2 PSD

Minimum Emission Bandwidth 6 dB (5750 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5750.000000 36.700000 0.500000 5731.925000 5768.625000
DUT Frequency Max Level Result
(MHz) (dBm)
5750.000000 -2.5 | PASS
6 dB Bandwidth

WWWWWM

Levelin dBm

5750 5760 5770 5780 5790

5710 5720 5730 5740
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Leved 10 00 d8m * RBW 100 kHz
b ALL 0 » BWT 45 » VBW 00 kM Mode Auto Sweep

251 Count 1/1

@ 1P} 1

0 dam

~310 b

<20 dir

_»AL‘_L“‘" .:‘ dad m.“'",llAn ‘AJ“;A%“"\

20 dam !

-0 abkm

1

S0 danm

W ‘1\’ A

7O dBm

£0 38

CFE 5.75 GHz 1000 pts

Span 10,0 MH2
- w:
: 1

1 F

Occupied Channel Bandwidth 99% (5750 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5750.000000 37.750000 5731.125000 5768.875000
DUT Frequency Result
(MHz)

5750.000000 | PASS

99 %Bandwidth

1071

o: WW”\/’WMMMM

Levelin dBm

5710 5720 5730 5740 5750 5760 5770 5780 5790
Frequency in MHz

TR9928 Wave-AP-Gen2_FCC_15.407_UNII-3_Annex Page 71 of 102
PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth
Ref Leved 10 00 d8m » RBW 500 kHz -
S 2 e BWT 45 & YBW 1M Mode Auto Sweep
251 Count 11
~SUE
0 dBm
~10 dbmy . §
<20 diir $ - 1
| |
30 dBm— t —i
<40 abkm * 7 18
20 dBm — ~
70 dém
£0 danm
CF 5,75 (;!‘4( A20 pts ﬁgm 00,0 M2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.71000 GHz 5.71000 GHz
Stop Frequency 5.79000 GHz 5.79000 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 320 ~ 320
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (5750 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5750.000000 | PASS

Final measurements
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5963.250000 -35.7 8.7 -27.0
5569.750000 -35.8 8.8 -27.0
5976.750000 -35.9 8.9 -27.0
5990.250000 -35.9 8.9 -27.0
5962.750000 -35.9 8.9 -27.0
5963.750000 -35.9 8.9 -27.0
5990.750000 -35.9 8.9 -27.0
5569.250000 -35.9 8.9 -27.0
5568.750000 -35.9 8.9 -27.0
5976.250000 -36.0 9.0 -27.0
5975.750000 -36.0 9.0 -27.0
5975.250000 -36.0 9.0 -27.0
5570.250000 -36.0 9.0 -27.0
5977.250000 -36.0 9.0 -27.0
5962.250000 -36.1 9.1 -27.0

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2
Spurious

Levelin dBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Limit Threshold X Qitical Final Qritical ——  Sumlevel

Emission Bandwidth 26 dB (5790 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 40.750000 5769.625000 5810.375000
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5790.000000 5.3 | PASS
26 dB Bandwidth
10T
O -+
aEJ -10 T
kel
£ T
EE)
@ 4
-
30 +
_40 -
5730 5740 5760 5780 5800 5820 5840 5850
Frequency in MHz
Bandwidth
Spectrum "c.;
Ref Leved 10 00 d8m » RBW 500 kHz
SN 20 » BWT 45 » YBW 1 MM Mode Auto Sweep
251 Count 171
1Pk Mas
0 g
~10 b * — -
R AERSRTR LN N SRR
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20 dar : |I }
{
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| |
<40 ghme- . s -
J \
| \
£0 48 +
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u{_‘;,k_,.:. N e S 4 L FY SRR SR o T, & S
70 dB i
£0 d8
CF 5,79 GHz 480 pts Sgan 120,0 M2
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.73000 GHz 5.73000 GHz
Stop Frequency 5.85000 GHz 5.85000 GHz
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~ 666.667 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 480 ~ 480
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (5790 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5790.000000 5789.125000 | -3.571 30.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density

35 -

20+
S
oa
©
£ 0 &
g
(]
-

20 +

5770 5775 5780 5785 5790 5795 5800 5805 5810
Frequency in MHz
Connector 1 Connector 2 ——  Sumlevel Limit L 2 PSD

Minimum Emission Bandwidth 6 dB (5790 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 37.800000 0.500000 5771.025000 5808.825000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5790.000000 -3.3 | PASS
6 dB Bandwidth
O -
ol WMM»MM
£
[oa}
o
£
S
Q
—

5750 5760

5780 5790 5800 5810 5820

5830

t
5770
Frequency in MHz
Bandwidth
5 poctram I y’u?
Ref Leveld 1000 d8m w RBW 100 kHz
o AL 200 » BWT 45 » VYBW 00 ki Mode Auto Sweep
251 Count 171
@ 1PN Mas
0 de
-30 b
20 di
| 1y
20 dam !
[
<40 ghme- } +
o \
£0 d8 ,) \%‘
MMW LT P Aotk
by
<70 dBm :
€0 dém
CF 5,79 GHz 1000 pts Hpan 10,0 MH2
— w.

1L AP

Occupied Channel Bandwidth 99% (5790 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
% LABORATORY » DTaper,
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 37.750000 5771.125000 5808.875000
DUT Frequency Result
(MHz)
5790.000000 | PASS
99 %Bandwidth
1071
S
[oa}
©
£
¢
(]
-
5750 5760 5770 5780 5790 5800 5810 5820 5830
Frequency in MHz
Bandwidth
Spectrnam "-llfl;
Ref Leved 10 00 d8m » RBW 500 kHz
SR 200 » BWT 45 » YBW 1 MM Mode Auto Sweep
SG1L Count 171
@ 1PN Mas
0 dam
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Measurement
Setting Instrument Target Value
Value

Start Freqguency 5.75000 GHz 5.75000 GHz
Stop Frequency 5.83000 GHz 5.83000 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 320 ~ 320
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (5790 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5790.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5990.250000 -35.6 8.6 -27.0
5989.750000 -35.6 8.6 -27.0
5947.750000 -35.7 8.7 -27.0
5961.250000 -35.8 8.8 -27.0
5988.250000 -35.8 8.8 -27.0
5946.750000 -35.8 8.8 -27.0
5946.250000 -35.8 8.8 -27.0
5988.750000 -35.8 8.8 -27.0
5960.750000 -35.8 8.8 -27.0
5948.250000 -35.8 8.8 -27.0
5990.750000 -35.8 8.8 -27.0
5947.250000 -35.8 8.8 -27.0
5989.250000 -35.9 8.9 -27.0
5933.750000 -36.0 9.0 -27.0
5960.250000 -36.0 9.0 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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/ COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spurious

Levelin dBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Limit Threshold X Qitical Final Qritical ——  Sumlevel

Emission Bandwidth 26 dB (5825 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 41.000000 5804.375000 5845.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 3.5 | PASS
26 dB Bandwidth
1071

O -+
10T
20+

-40 M 41.000 MHz \

Levelin dBm

5765 5780 5800 5820 5840 5860 5885
Frequency in MHz

Bandwidth
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

T =

Ref Leved 10 00 d8m » RBW 500 kHz
o ALL 2w BWT 45 » YBW 1 MM Mode Auto Sweep
251 Count 11
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Measurement
Setting Instrument Target Value
Value

Start Freguency 5.76500 GHz 5.76500 GHz
Stop Frequency 5.88500 GHz 5.88500 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~ 666.667 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 480 ~ 480
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (5825 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5825.000000 5834.625000 | -4.445 30.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
COMPLIANCE
LABORATORY

Power Spectral Density
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5805 5810 5815 5820 5825 5830 5835 5840 5845
Frequency in MHz
Connector 1 Connector 2 ——  Sumlevel Limit L 2 PSD

Minimum Emission Bandwidth 6 dB (5825 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 37.700000 0.500000 5806.125000 5843.825000
DUT Frequency Max Level Result
(MHz) (dBm)
5825.000000 -3.8 | PASS
6 dB Bandwidth

MWMWW

Levelin dBm

5820 5830 5840 5850 5860 5865

Frequency in MHz

5785 5790 5800 5810

Bandwidth
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

(Soectram ) (=)
Ref Leved 10 00 d8m * RBW 100 kHz
b ALL 0 » BWT 45 » VBW 00 kM Mode Auto Sweep

251 Count 1/1

@ 1P} 1

0 dam
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CFE 5.825 GHz 1000 pts Span 10,0 MH2
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1

1 F

Occupied Channel Bandwidth 99% (5825 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5825.000000 37.750000 5806.125000 5843.875000
DUT Frequency Result
(MHz)
5825.000000 | PASS

99 %Bandwidth

1071

O: WW’MVNV%

Levelin dBm

5785 5790 5800 5810 5820 5830 5840 5850 5860 5865
Frequency in MHz
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Bandwidth
"__] ‘ (=
Ref Leved 10 00 d8m » RBW 500 kHz -
S 2 e BWT 45 & YBW 1M Mode Auto Sweep
251 Count 11
~SUE
0 dBm
~10 dbmy
20 dBm |" Gt .
20 dam— [ ‘
|
<40 gem _'“ '~‘
S0 d8nr ‘ :
LA T SAPA v - "o
L0 dim
70 dBém
£0 danm
CF 5,825 (;Hr A20 pts ﬁgm 00,0 M2
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.78500 GHz 5.78500 GHz
Stop Frequency 5.86500 GHz 5.86500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 320 ~ 320
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (5825 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
5825.000000 | PASS

Final measurements
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Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5988.750000 -35.5 8.5 -27.0
5932.750000 -35.5 8.5 -27.0
5934.250000 -35.6 8.6 -27.0
5934.750000 -35.6 8.6 -27.0
5989.250000 -35.6 8.6 -27.0
5992.250000 -35.7 8.7 -27.0
5975.750000 -35.7 8.7 -27.0
5989.750000 -35.7 8.7 -27.0
5960.750000 -35.8 8.8 -27.0
5990.250000 -35.8 8.8 -27.0
5988.250000 -35.9 8.9 -27.0
6003.250000 -35.9 8.9 -27.0
5991.750000 -35.9 8.9 -27.0
5976.250000 -35.9 8.9 -27.0
5932.250000 -35.9 8.9 -27.0

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2
Spurious

Levelin dBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Limit Threshold X Qitical Final Qritical ——  Sumlevel

Emission Bandwidth 26 dB (5770 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5770.000000 83.500000 5727.750000 5811.250000
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DUT Frequency Max Level Result
(MHz) (dBm)
5770.000000 5.1 | PASS
26 dB Bandwidth
10T
O_-
n% 10T
©
£ T
g 207
@ 4
-
* -W _
_40 -+
5650 5700 5750 5800 5850 5890
Frequency in MHz
Bandwidth
Spectrum "c.;
Ref Leved 10 00 d8m - RBW 1 M-z
S 20w BWT 45 » VYBW 2 M2 Made 4Auto Sweep
251 Count 171
% then
0 g
-30 b ! — — -
RS R S LSV PTIY

ST PRI PR ,,-u\.—.\t-.y A St | VRN IPRY L SRR

CFE 5.77 GHz 480 pts Span 240.0 MMz
— wn

)\

Measurement

Setting Instrument Target Value
Value
Start Freguency 5.65000 GHz 5.65000 GHz
Stop Frequency 5.89000 GHz 5.89000 GHz
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LABORATORY
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~1.333 MHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 480 ~ 480
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Power
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5770.000000 5768.125000 | -6.282 30.0 | PASS
Ports
Port | State
1 | used
2 | used

Power Spectral Density

35 -

20 -+
= s
M
°
S 0T
¢ 1 & —
4

-20 1

5730 5740 5750 5760 5770 5780 5790 5800 5810

Frequency in MHz

Connector 1 Connector 2 ——  SumlLevel Limt 2 PSD

Minimum Emission Bandwidth 6 dB (5770 MHz; 24.000 dBm; 80 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5770.000000 76.250000 0.500000 5731.375000 5807.625000
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Levelin dBm

DUT Frequency Max Level Result
(MHz) (dBm)
5770.000000 -6.0 | PASS
6 dB Bandwidth
O -
10T

WWWM

5740 5760 5780 5800 5820 5840 5850

t
5720
Frequency in MHz
Bandwidth
Spectrnam ' ”ﬁ
Ref Leved 10 00 dam * RBW 100 kHz
SR 20 » BWT 45 » YBW 00 kM Mode Auto Sweep
251 Count 11
@ 1PN Mas
0 dam
~310 b
<20 diry ’
|
S0 dam—1 i =
<40 ghm=—- * - - |

1

S0 g8y

/ \

" -

-70 di

£0 danm

CF 5,77 GHz

-

J200 pts Span 160.0 MMz
W|

Occupied Channel Bandwidth 99% (5770 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth
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DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5770.000000 77.500000 5731.250000 5808.750000
DUT Frequency Result
(MHz)
5770.000000 | PASS
99 %Bandwidth
1071

Levelin dBm

5690 5700 5720 5740 5760 5780 5800 5820 5840 5850
Frequency in MHz
Bandwidth
Spoctrur ?'n;
Ref Leved 1000 d8m - RBW 1 MH:
e AL Z0M » BWT 45 » VYW 2 M2 Made 4uto Sweep
251 Count 11
@ 1PN Mas
0 dam
=10 b T
Y : J»< Ty VRO RSN R .
<20 diry ' v' 1
\
f '
S0 dam i I ||
|I \
40 dhm-—- . “.’- - . \.
J ‘\
-£0 B f L
PR o A =
£0 dim
-70 dBm
£0 darmn
CFE 5,77 GHe A20 pts Span 160.0 MMz
.y w
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Measurement
Setting Instrument Target Value
Value

Start Freqguency 5.69000 GHz 5.69000 GHz
Stop Frequency 5.85000 GHz 5.85000 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 320 ~ 320
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (5770 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
5770.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5933.250000 -35.8 8.8 -27.0
5960.250000 -35.8 8.8 -27.0
5989.750000 -35.9 8.9 -27.0
5960.750000 -35.9 8.9 -27.0
5990.250000 -35.9 8.9 -27.0
5932.750000 -36.0 9.0 -27.0
5961.250000 -36.0 9.0 -27.0
5626.750000 -36.0 9.0 -27.0
5961.750000 -36.0 9.0 -27.0
5990.750000 -36.0 9.0 -27.0
5626.250000 -36.1 9.1 -27.0
5934.250000 -36.1 9.1 -27.0
5934.750000 -36.1 9.1 -27.0
5950.750000 -36.1 9.1 -27.0
5933.750000 -36.1 9.1 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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Spurious

Levelin dBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Limit Threshold X Qitical Final Qritical ——  Sumlevel

Emission Bandwidth 26 dB (5790 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 83.000000 5748.250000 5831.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5790.000000 5.8 | PASS
26 dB Bandwidth
10T
O_-
E -10 T
kel
£
g 207
[}
Q@ 1
30+
W %.000 Mriz L v OV A TR
_40 -+
5670 5700 5750 5800 5850 5910

Frequency in MHz

Bandwidth
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Ref Leved 10 00 d8m - RBW 1 MHz
b ALY 20 » BWT 45 » VYBW 2M  Made 4uto Sweep
251 Count 11
19 1PV Mas
0 d&m
~10 b *
T r-b-r-‘ 'L.._.;‘\{
20 dEmy .‘
20 dBm— ! — %
<40 abm . " ‘t
0 d8mr { l
L PP 70 S M et A I} " LA A
£0 dB
70 dém
£0 danm
|
CF 5,79 GHz 480 pts Bgan 240,00 MMz
F
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.67000 GHz 5.67000 GHz
Stop Frequency 5.91000 GHz 5.91000 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~1.333 MHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 480 ~ 480
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (5790 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5790.000000 5788.375000 | -6.510 30.0 | PASS

Ports

Port State
1 | used
2 | used
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Power Spectral Density

35 _

20 -+
S
s}
©
£ 0
g —o—
]

-20 1

5750 5760 5770 5780 5790 5800 5810 5820 5830
Frequency in MHz
Connector 1 Connector 2 ——  Sumlevel Limit L 2 PSD

Minimum Emission Bandwidth 6 dB (5790 MHz; 24.000 dBm; 80 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 77.850000 0.500000 5750.975000 5828.825000
DUT Frequency Max Level Result
(MHz) (dBm)
5790.000000 -6.4 | PASS
6 dB Bandwidth
o -
w07 MWMWM
§ o
©
£ T
E
(]
-

5710 5720 5740 5760 5780 5800 5820 5840 5860 5870
Frequency in MHz

Bandwidth
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\ubl

b AL
S5 Count 1/1

Ref Leved 10 00 d8m
20 » BWT 45 » VYBW 200 k2

* RBW 100 kHz

Mode Auto Sweep

@ 1P} 1

0 dam

~10 b

<20 diry

<0 abkm

i
S N e T T L T

S0 danm

/

£0 dBm ¥

7O dEém

£0 38

CFE 5,79 GHz

3200 pts

-

Span 160.0 M2
w:

Occupied Channel Bandwidth 99% (5790 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

Levelin dBm

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5790.000000 77.500000 5751.250000 5828.750000
DUT Frequency Result
(MHz)
5790.000000 | PASS
99 %Bandwidth
10T

AN A AIINIAAAIA A x|

5710 5720

5760

5780

5800

5820 5840

5860 5870

57I40
Frequency in MHz
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427 West 12800 South, Draper, UT 84020

Lo

Made 4Auto Sweep

A20 pts

Bandwidth
I‘w'lnvw‘ 10 00 d8m - RBW 1 MMz
o AL 20 = BWT 45 » YW 2 Mz
251 Count 11
~SUE
0 dBm
~10 dbmy . §
JHM g e
20 d&m “
|
30 dam— ,
<40 ghm -
-?0 li:n‘_v 3 T
£0 dim
70 dBém
£0 danm
CF 5,79 @r
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.71000 GHz 5.71000 GHz
Stop Frequency 5.87000 GHz 5.87000 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 320 ~ 320
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Span 160.0 MMz
1

Tx Spurious Emission (5790 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
5790.000000 | PASS

Final measurements
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LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
5960.750000 -35.6 8.6 -27.0
5991.750000 -35.7 8.7 -27.0
5960.250000 -35.7 8.7 -27.0
5988.750000 -35.8 8.8 -27.0
5948.250000 -35.8 8.8 -27.0
5948.750000 -35.8 8.8 -27.0
5992.250000 -35.8 8.8 -27.0
5961.250000 -35.9 8.9 -27.0
5965.250000 -35.9 8.9 -27.0
5962.250000 -35.9 8.9 -27.0
5988.250000 -36.0 9.0 -27.0
5932.750000 -36.0 9.0 -27.0
5991.250000 -36.0 9.0 -27.0
5974.750000 -36.0 9.0 -27.0
5946.750000 -36.0 9.0 -27.0

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2 2
Spurious

Levelin dBm

547 55 5.55 5.6 5.65 5.7 5.75 5.8 5.85 5.9 5.95 6 6.05 6.1
Frequency in GHz

Limit Threshold X Qitical Final Qritical ——  Sumlevel

Emission Bandwidth 26 dB (5805 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5805.000000 83.500000 5763.250000 5846.750000
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DUT Frequency Max Level Result
(MHz) (dBm)
5805.000000 5.5 | PASS
26 dB Bandwidth
10T
O -+
n% -10 T
©
£ T
¢ 207
@ 4
-
30+ { \
_40 -+
5685 5750 5800 5850 5900 5925
Frequency in MHz
Bandwidth
Spectrum "c.;
Ref Leved 10 00 d8m - RBW 1 M-z
S 20w BWT 45 » VYBW 2 M2 Made 4Auto Sweep
251 Count 171
1Pk Mas
0 di
10 4 1 — . 2
PV sanadne LT.Z N P
20 d§ : [
|
20 4n 1
I
40 dlm— - - "r == S
|
£0 a8 : 7
IPW NPT B S w....-,_né o b b ) SRR S RO B
£0 di
70 d8 i
£0 38
CF 5,805 GHz 480 pts Sgan 240.0 M2
.
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.68500 GHz 5.68500 GHz
Stop Frequency 5.92500 GHz 5.92500 GHz
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Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~1.333 MHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 480 ~ 480
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (5805 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5805.000000 5793.625000 | -6.719 30.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
35 -
20 -+
S
oa
©
£ 0
g
(]
-
-20 1
5765 5770 5780 5790 5800 5810 5820 5830 5840 5845
Frequency in MHz
Connector 1 Connector 2 ——  Sumlevel Limit L 2 PSD

Minimum Emission Bandwidth 6 dB (5805 MHz; 24.000 dBm; 80 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5805.000000 77.550000 0.500000 5766.225000 5843.775000
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427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5805.000000 -7.0 | PASS
6 dB Bandwidth
O -
07 WWWM

& o
o
£ T
S
Q
—

5725 5740 5760 5780 5800 5820 5840 5860

Frequency in MHz

5885

Bandwidth

(Spocnam ) [e=

Ref Leved 10 00 dam * RBW 100 kHz
e AL 200 » BWT 45 » VYBW 00 ki Mode Auto Sweep
251 Count 171

@ 1PN Mas

0 dem
10 dbr

20 dam :
it ,am__;_wmww’“[
<40 Al - —p - - .
=0 g8 :

/ \

£0 danm

| 1

-

CF 5,805 GH2 J200 pts Span 160.0 MMz
— W|

1L AP

Occupied Channel Bandwidth 99% (5805 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth
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DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5805.000000 77.500000 5766.250000 5843.750000
DUT Frequency Result
(MHz)
5805.000000 | PASS
99 %Bandwidth
1071
S
s}
©
£
E
(]
-
5725 5740 5760 5780 5800 5820 5840 5860 5885
Frequency in MHz
Bandwidth
Spectrnam "-llfl;
Ref Leved 10 00 dam - RBW 1 MMz
o AL 0 » BWT 45 & VYBW 2M2  Made 4uto Sweep
SG1L Count 171
@ 1PN Mas
0 dam
~310 b 1
AP ARAAAAS A Y [ s At ] .
20 dim : ; |
| \
f [
20 dam . . 1
[ \
v’ '
-0 gbm . + .

CF 5,805 GH2 A20 pts Span 160.0 MMz
— W|
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Measurement
Setting Instrument Target Value
Value

Start Freqguency 5.72500 GHz 5.72500 GHz
Stop Frequency 5.88500 GHz 5.88500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 320 ~ 320
Sweeptime 4.000 s 4.000 s
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 1 1
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (5805 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
5805.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5974.750000 -35.2 8.2 -27.0
5975.250000 -35.3 8.3 -27.0
5975.750000 -35.6 8.6 -27.0
5974.250000 -35.6 8.6 -27.0
5963.250000 -35.6 8.6 -27.0
5963.750000 -35.7 8.7 -27.0
5988.750000 -35.7 8.7 -27.0
5961.750000 -35.7 8.7 -27.0
5934.250000 -35.8 8.8 -27.0
5933.750000 -35.8 8.8 -27.0
5960.750000 -35.8 8.8 -27.0
5960.250000 -35.8 8.8 -27.0
6030.750000 -35.8 8.8 -27.0
5961.250000 -35.8 8.8 -27.0
6031.250000 -35.9 8.9 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
5470.000000 6100.000000 2
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Spurious

3)_-
£
1]
©
E
]
547 55 555 56 565 57 575 58 58 59 595 6 605 61
Frequency in GHz
Liit S Threshold X Qitical X Final Qitical ———  Sumlevel
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-- End of Report--
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